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BEVEL GEAR AND STEERING CLUTCHES
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DESCRIPTION
GEAR, driving, steering clutch shaft (44 bevel teeth)
CAPSCREW (1/2"NF x 2'")
NUT, high, 1/2"NF
LOCK, nut
COLIL AR, locking, bevel gear attaching bolts
SLEEVE, steering clutch shaft
SHAFT ASSEMBLY, steering clutch (Includes item 6)
CONE ASSEMBLY, steering clutch shaft bearing
CUP, steering clutch shaft bearing
SHIM, adjusting, shaft bearing (.005" thick, Use as req'd)
SHIM, adjusting, shaft bearing (.007" thick. Use as req‘d)
SHIM, adjusting, shaft bearing (.010" thick. Use as req'd)
RETAINER ASSEMBLY, shaft bearing (Includes item 13)
CAPSCREW, 1/2"NCx 1-1/2"
GAPSCREW, 1/2"NC x 1-1/2" (Has nylon insert)
LOCKWASHER, 1/2"
PIN, wear, clutch shaft bearing retainer

SEAL, oil, steering clutch shaft

HOSE, lubricating, throwgut bearing
ELBOW, street, 907, 1/4"NPT

WICK, lubricating, throwout bearing hose (8-1/4'" long)

CAGE ASSEMBLY, throwout bearing ( Includes item 18)
PLUG, pipe, 1/4'"NPT

BUSHING, pivot, throwout bearing (steel)
BEARING, ball, steering clutch throwout
HUB, sizering clutch driving
CAPSCREW, 1/2"'NC x 1-3/4"
LOCKWASHER, 1/2"
SLEEVE, steering clutch throwout
PIN, clutch hub retaining washer (1/4" = 3/4n)
WASHER ASSEMBLY. hub retaining (Inciud=g item 23)
WASHER, locking, clutch hub retaining cay . :raw
CAPSCREW, clutch hub retaining (1"NF x 1..3/41
CLUTCH ASSEMBLY, steering (Consists of items 28 th
PLATE, steering clutch throwout
SPACER, steering clutch throwcut plate
SPRING, pressure, steering clutch
{Continued)
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BEVEL GEAR AND STEERING CLUTCHES (Continued)

PART
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PACKAGE
DESCRIPTION NUMBER

HUB ASSEMBLY, steering clutch (Consists of 1 hub,

1 ring, 4 screws. Serviced only as a unit)

/ = (3393 . i

DISC, friction; steering clutch {Raybestos)@;é{}) 8 23 ){7
DISC, friction, steering clutch (steel) ) 0939 ‘74)?
PLATE, pressure, steering clutch
CAPSCREW, steering clutch throwout plate (drilled

head, 1/2"NC x 3-1/2")

WIRE, locking (1/16" x 12')

DRUM, brake (See FINAL DRIVE PINION SHAFT)

STEERING CLUTCH T HR O WG
GRIP, operating lever
LEVER ASSEMBLY, operating, left (Includes item 11)
LEVER ASSEMBLY, operating, right (Includes item 11)
BEARING, needle, operating lever
SEAL, dust, operating lever
SHAFT, pivot, operating levers
BRACKET ASSEMBLY, operating lever (Includes item 6)
CAPSCREW, 5/8"NC x 2-1/2"
LOCKWASHER, 5/8"

PIN, retaining, operating lever
PIN, cotter, 3/32" x 5/8"

COVER, operating lever
BUSHING, operating lever (steel)

PIN, control rod yoke
PIN, cotter, 1/8" x I

YOKE, throwout rod

ROD, control
NUT, l1/2"NF

LEVER ASSEMBLY, intermediate, upper (Includes
item 17)
CAPSCREW. 1/2"NF x 2-1/4"
LOCKW ASHER, 1/2"
NUT, 1/2"'NF

BUSHING, intermediate upper lever (steel)

SHAFT, intermediate lever

{Continued)
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STEERING CLUTCH THROWOUT (Continued)

PART PACKAGE
ITEM NUMBER OQTY. DESCRIPTION NUMBER
19 050289 2 CAGE, intermediate shaft bearing
20 035061 6 CAPSCREW, 1/2"NC x 1-1/4"
904208 6 LOCKWASHER, 1/2"
21 053927 4 SEAL, dust, inter shaft
22 050442 4
23 050310
24 03506
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